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Supplementary Materials 

The online questionnaire is available as a PDF document, attached to the Supplementary Materials.  

Countries of origin of respondents 

Among all respondents, 20.5% (15/73) were from Italy, 9.5% (7/73) from the UK, 8.2% (6/73) from 

Thailand and Spain, 6.8% (5/73) from South Africa and Tanzania, 4.1% (3/73) from Canada and 

Germany, 2.7% (2/73) from Ethiopia, Pakistan and the Netherlands, 1.3% (1/73) from Bulgaria, 

Brazil, Poland, Australia, USA, Colombia, Argentina, Lesotho, Peru, Finland, Switzerland, Zambia, 

France, Uganda, Ukraine, Portugal, Rwanda each.  

Global availability by medicine 

Remdesivir: Unavailable in some centers in Tanzania, South Africa, Colombia and Lesotho. 

Nirmatrelvir + ritonavir: Unavailable in Colombia, Poland, Ukraine, South Africa, Bulgaria, 

Lesotho, Brazil and Tanzania.  

Molnupinavir: Unavailable in Colombia, South-Africa, Bulgaria, Pakistan, Lesotho, Brazil, 

Tanzania. 

Casirivimab-imdevimab: Unavailable in casirivimab-imdevimab was unavailable in centers in 

Colombia, South Africa, Thailand, Lesotho, Brazil, Tanzania, USA (Texas).   

Sotrovimab: Unavailable in Colombia, South Africa, Thailand, Bulgaria, Pakistan, Lesotho, Brazil, 

UK, Tanzania, Uganda, USA (Texas). 

Tixagevimab-cilgavimab: Unavailable in Colombia, South-Africa, Thailand, Bulgaria, Pakistan, 

UK, Lesotho, Brazil, Uganda, USA (Texas).  

 



a Unavailable in some centers in Tanzania, South Africa, Colombia and Lesotho;  b Unavailable in Colombia, Poland, Ukraine, South Africa, Bulgaria, Lesotho, Brazil and 
Tanzania;  c Unavailable in Colombia, South-Africa, Bulgaria, Pakistan, Lesotho, Brazil, Tanzania.; d unavailable in casirivimab-imdevimab was unavailable in centers in 
Colombia, South Africa, Thailand, Lesotho, Brazil, Tanzania, USA;  e unavailable in Colombia, South Africa, Thailand, Bulgaria, Pakistan, Lesotho, Brazil, UK, Tanzania, 
USA, Uganda;  f  unavailable in Colombia, South-Africa, Thailand, Bulgaria, Pakistan, UK, Lesotho, Brazil, Uganda.  

 

COVID-19 treatment – dosing details of other molecules 

The youngest patient receiving nirmatrelvir + ritonavir was one year old; the most frequently 

prescribed dose was 200 mg (30 kg) or 400 mg (adult dose) twice daily (5/70 answers). The 

youngest reported patient to receive molnupiravir was ten, at a dose of 800 mg twice daily (adult 

dose, 5/70 answers). 

For monoclonals, the administration of casirivimab/imdevimab was reported for children as young 

as six months of age at variable dosages (8/70 answers).  

Children as young as two years of age received tixagevimab/cilgavimab at a dose of 150 mg under 

40 kg and 300 mg over 40 kg.  

COVID-19 treatment - Reasons behind medicine choice 

The choice of monoclonal antibodies was based on the SARS-CoV-2 circulating variant, according 

to 16/39 answers (41%), and depended on the availability of the medicine at the hospital, according 

to 11/39 (38.2%) answers. Other reasons guiding the medicine of choice, mentioned by at least one 

respondent, included the patient’s age, immunosuppression state, the prolonged activity of the drug, 

risk stratification according to disease severity and national policy, clinical trial access and 

risk/benefit ratio for the individual patient, including serostatus and variant.  

Free-text comments 

Seven respondents from the UK, South Africa and Germany mentioned using tocilizumab in the 

final free-text comments. Tocilizumab use was described for children and young adolescents 

(excluding infants aged below one year)  COVID-19 and MIS-C alike, mainly in the context of the 

RECOVERY trial, often as a rescue treatment for COVID-19 cases. Respondents indicated that 

tocilizumab was administered intravenously (IV) at a dose of 12 mg/kg (single dose) and 8 mg/kg 

(maximum 800 mg) for people aged under 12 years (<30 kg) and above 12 years (>30 kg), 
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respectively. Respondents indicated that it was challenging to state the benefits of drug 

administration; one responder reported rapid improvement in an 8-year-old patient.  

 






























